
(mt)
Unimöüiit

WESTERN PRODUCTS
77 NORTH 73RD STREET

P.O. BOX 23045
MILWAUKEE, WISCONSIN 53223

Vehicle Installation Instructions and
Parts Ust

Model 1545
Mount Assembly Box No. 61440
Chev/GMC Light Truck 1988 - 1994
Hydraulics Box No. 56365
Harness Kit No. 61545 or 61515 or 61580
November 18, 1994

Mount Assembly Box No. 61440
PARTS DIAGRAM & LIST

. bb A DIVISION OF DOUGlAS DYNAMICS, INC.

MINIMUM VEHICLE
RECOMMENDATIONS

HD Alternator
HD Battery
HD Torsion Bas
Mfg. Snowplow Prep Package

REAR BALLAST - 50 Ibs.

I when plow Is atched
SECURE WEIGHT
BEHIND REAR WHEELS.

Metric Fasteners Have
Blue or Black
Chromate Finish

ITEM PART NO.

1 61431
2 61365
3 61374
4 61436
5 61432
6 61433
7 62228
B 62229
9 93169
11 90100
12 90120
13 90128
14 95051
17 91335
18 91337
20 91103
21 91105
22 91139
24 95173
25 93062
128 91911
Form No. 13591

1

13

c(

28-Y
./25-~ 3

QTY. DESCRIPTION

1 MOUNT FRAME 1545
2\ THRUST ARM
1 SPREADER
1 SPLASH GUARD
2 LINK ARM
2 NUT BAR
1 FORMED SUPPORT DR
1 FORMED SUPPORT CU
4 3/8-16X1 HXW TRTS TV SW ZP
6 1/2-13X1-1/2 HX CS G5 Z'C

4 1/2-13X2 SFLS G5 ZP FULL THD

8 5/8-11 X1-3/4 HX CS G5 ZP

2 M10X1.5X30 HX CS G8.8

6 1/2-13 PT HX LK NUT NYIS LLC

8 5/8-11 PT HX LK NUT NYIS ZVC

2 3/8 PLAIN WASHER TV A STD ZP

8 1/2 PLAIN WASHER TV A STDZVC
8 5/8 PLAIN WASHER TV A SAE ZP
2 M10 SP LK WASHER
2 RIVET 3/4" X 3-1/411 G5 ZVC

2 5/32x1-1/2 COTTER PIN ZVC

f
11 2

ITEM PART NO. QTY. DESCRIPTION
NOT SHOWN

55930 1 BATTERY CABLE ADAPTOR
5680 1 DASH BRACKET
61539 1 PANEL MOUNT PLATE SET.SHORT
61536 8 CABLE TIE - LONG
90308 2 #10-24X3/4 RD MS BZP
91098 2 #10 PLAIN WASHER TV B NAR ZP
91401 2 #10-24 HX NUT ZP

Parts listed above may be found In the following assembly
61722 1 BOLT BAG ASSY(61440)

Abbreviations

ASSY Assembly SAE Soiety of Automotive
azp Black Zinc Plate Engineers
CS Caprew SFLS Serrated Flange lok
G Grade Scew
HX Hex SP Spring
HX Hex Washer STD Stanard
LK Lock THD Thread
MS Mahine Screw TY Type
NAA Nar (S TRS Thread Rollng
NYS Ny Insert Tapping Screw
PT PrevJing Torque ZP Zinc Plate
AD Roun Head Z'C Zinc Yell Chromate

-1- Prrnted in U.SA



IMPORTANT: Read instructions before as-
sembling. Bolts should be finger tight until in-
structed to tighten according to the Torque
Chart. Use standard methods and practices
when attching mount assemblYl including
wearing safety glasses.

Parts to be installed are furnished in mount
box.

MOUNT FRAME

1. Remove air daml sppash shieldl tow
hooks, and tappe bars from inside of
boxed frame rans. Retain all removed
parts except tow hooks and replace when-
ever mount assembly is removed from
vehicle.

2. Plce mount frame between vehicle frame

rails. See diagrams at right.

6 Lug Wheels: align top hooe in mount
frame with threaded hooe in vehicle frame
raH.

S Lug Wheels: align bottom hole in mount frame with threaded hole in vehicle frame rail.
Atch mount frame to vehicce frame with a 10mm x 30mm screw, 10mm lock washer and 3/a" flat washer to
vehicle frme on each side.

3. After hanging the mount frame on vehiclel hold or clamp the mount frame tight to the bottom of the vehicle
frame.

Ream two tow hook fastener holes in each vehicle frame rail with a 17/32ll dril bit.

Revised light duty frme (6 lug wheels) beginning July 1993 and all later models - If the tow hook holes in
the bottom of the vehicle frame do not line up with the mount frame slots, use the second and fourth slots from
front of mount frame as a template to dril new 17/32" tow hook holes in the bottom of vehicle frame raDs.

4. Complete this step and Steps 5 and 6 on one side of the vehicle before starting on the other side (this wil keep
the bumper in place).

Remove the three bolts securing the bumper bracket to the vehiclels frame raiL.

Position three-hole leg of the formed support over the bumper bracket bolt holes (four-slotted leg should align
with the mount frame slots and tow hook holes). Loosely reinstall the existing bumper bracket bolts.

5. Place a furnished nut bar inside vehicle frame rail and align with tow hook holes.

6. Align holes in existing tow hooks with formed support slots, mount frame slotsl and tow hook holes in vehicle

frame. Fasten with two 1/2u x 2u serrated flange head screws into nut.bar.

1/4-20
5/18-18
318-18
3/24
7/18-14
112-13
9/18-12
5111
314-10
7//8
1-8

SA
i Grae 8

13
28
48
88
75

115
165
22
370
591
89

AS VIEWED FROM DRIVER SIDE

Form No. 1351

Mount Box No. 61440
INSTALLATION INSTRUCTIONS

EXISTlN.G ~HRUST ARM
BUMPER BOLTS ·.

FORWARD ..
SUPPORT NOTCH,~; SEE THRUS, ARM PARA.

GRAPH

6 LUG WHEELS
USE TOP HOLE
10mm X 30mm
CAPSCREW -

Metrc Faseners .-L
Have Blue or Black
Chromate Anlsh

MOUNT "
FRAME ' '-

REA TOW C.
HOOK HOLES

Revised Ught Duty Frame -
July, 1993 & later-

See Step 4.

EXISTING
SPLASH
SHIELD

FASTENER

1/Z' X 2" SERRATED
FLANGE SCREWS

NO GAPS ALLOWED
between thrust arm
and vehicle frame

OR
8 LUG WHEELS .~. THRUST ARM
USE BOTTOM HOLE EXISTI. NG .. tI10mm X 30mm NOTCH
CAPSCREW BUMP R BOLTS SEE THRUST
Metric Fasteners (--L FORWARD ARM PARA-Have Blue or . SUPPORT GRAPH
Black Chromate \. ,,,1fFinish \. ' NUT BAR
. MOUNT . "-

FRAME

c:
REAM TOW

HOOK HOLES

1/'Z' X 'Z' SERRATED
FLANGE SCREWS

- EXISTING
SPLASH
SHIELD

FASTENER

NO GAPS ALLOWED
between thrust arm
and vehicle frame

-2-



Starting with bumper bracket bolts. metric screws. and then tow hook bolts, tighten fasteners according to the
Torque Chart on page 2. Do not overtighten metric fasteners. .

7. Repeat steps 4,5, and 6 on other side of vehicle
THRUST ARM (See diagrams on page 2)

--L~~~:':~;~~~âf:~:~~s~~~;:J~~~sshield 5/ft'X 1-3/4" r

fastener halfwy into cross member. Posi- BOLTS'
tion a thrust arm against cross member so
notch In top of thrust arm (see diagrams
on page 2) slides under the head of the
splash shield fastener. Slide thrust arm
towards center of vehicle and tighten
splash shleed fastener to hold thrust arm
in place. Thrust arm MUST fit flat against
both surfaces of vehicle cross member.

Repeat on curb-side of cross member for
other thrust arm.

SPREADER

1. Attach spreader to mount frame with two

5/S" x 1-3/4" bolts. SAE flat washers to
slots, and locknuts on each side. During
installation. allow for drop in vehicle
height when weight of plow is added. The .
distance between the center of the coupling lug hole and the level surface should be 9-1/211 to 10-1/2" with plow
attached and resting on the level surface. (See Coupling Lug Height Check near end of these instructions.)
Verify top of spreader is not touching any oil cooler lines. Cut off top of spreader if required.

Attch spreader to thrust arms with two 5/a" x 1-3/4" bolts, SAE flat washers to slots, and locknuts on each
side.

2. Use holes in thrust arms as a template to dril three 17/32" holes on each side into vehicle frame cross mem-
ber: Fasten thrust arms to cross member with three 1/2" x 1-1/2" bolts and flat washers to the cross member,
one flat washer to the thrust arm slot, and three locknuts on each side.

3. Starting with 1/2" fasteners, tighten all fas-

teners according to the Torque Chart on
page 2.

SPLASH SHIELD

Install splash shield onto bottom of plates in
center of spreader with four 3/8" x 1" thread
forming screws. Tighten screws according to
the Torque Chart on page 2.

LINK ARMS

1. Attach link arms to upper pairs of spreader

lugs using one 3/4" x 3-1/4" grade 5 rivet and
cotter pin on each side.

2. Afer attching plow, check for 311 of

clearance between hoo and lift frame.

9-1/2:' to 10-1/2"
PLOW ATTACHED &
RESTING ON LEVEL

SURFACE
l

CHECK OIL COOLER LINE CLEARANCE

SPLASH SHIELD" .
~~' 31ft' X 1" THREAD
" FORMING SCREWS

~,,~ DRILL
1/Z' X 1-1/2"

BOLTS

SPREADER

COUPLING LUG

5/8l1X 1-3/4"

BOLTS .

THRUST
ARMROAD

Inches
Review mount
installation if

cleara nee is LE
THAN MINIMUM

9-1/2" to 10-1/2" with plow
resting on level ground

NOTE: After 5 to 10 hòurs of snowplow usage, retorque all mount assembly fasteners.

Continued on next page.
Form No. 1351

-3 -



NOTE: During electrica installation, the long battery ground cable (no stripe) must be grounded to a capscrew ón
the engine or to the NEGATIVE battery terminaL.

HARNESS KIT SELECTION (DO NOT change turn signa flasher.)

For DUAL Type 2B Headlamps - Use Box No 61540 Headlamp Kit 9-Pin and 61545 Harness Kit 2B/2D 9-:Pin -A.
For QUAD Type LF & UF - Use Box No 6154 Headlamp Kit 9-Pin and 61580 Harness Kit LF & UP 9-Pin -A. .

For QUAD Typ HB~ & HB-4 - Use Box No 61540 Headlamp Ki 9-Pin and 61515 Harness Kit HB-3 & HB-4 9-Pin-
A

ENGINEOVERHEA TlNG

In the event vehicle engine overheating occurs whiie traveling with the plow
attached, the CLUTCH FAN ASSEMBLY should be checked by a General
Motors (GM) Dealer's Service Department according to the Chevrolet Ser-vice Bulletin6B. .

HAZRD WARNING CIRCUIT

Snowplow park/urn and hard lights can overload the vehicle electrical circuit when hazard lights flash for ex-
tended periods of tim~ or when the foot brake is activted with hazard lights flashing. GM recommends that a light
harness and relays be installed for snowplow lighting. See your GM dealer for service bulletin #90-8A-20. Western
also offers a Directional Harness Ki, # 61185.

SPECIAL INSTRUCTIONS
Chevrolet and GMC
Light Trucks

Form No. 1351 -4-



Parts to be installed are found in the hydraulics
box, except for parts indicated in ( ).

1. Remove the center (air vent) section of the
dash locted above and to the right of, the
ash tray. Pry out at the bottom. then press in
at the top whße pullng down and out at the
bottom. Disconnect any èlectrical equipment
attched to the panel. Remove radio if lo-
cated below center section of dash.

2. Temporarily assemble solenoid control to
control bracket using two no. 8 x 5/StI hex
head screws and control bracket to dash
bracket (found in mount box) using four no. 8
x 3/a" hex head thread cuting screws and
lock washers.

3. Locate control assembly to the right of the
ash tray, and up to the bevel on the flat
recessed surface. The bracket shoulq fit fairly
flat against the surface of the dash. Verify that
the control lever will clear all vehicle com-
ponents in all positions and for adequate dril
clearance Oook into opening to locate ribs)
before drillng holes.

4. Mark this location.

5. Remove dash bracket from control assembly.
Place bracket in the selected location and
mark all four mounting holes.

6. DrAl 7/32" holes in the dash for the lower two

holes. and 1/8" holes in the dash for theupper two holes for aligning holes in the dash .,
bracket. Secure using two no. 10 x 3/4" machine screws. flat washers to dash. and nuts (found in mount box)
in the lower holes and no. 10 x 1" sheet metal screws and lock washers in the upper hoes.

7. Reassemble control bracket to dash bracket. Bend top flange of control bracket to desired position.

8. Secure harness to control bracket with cable clamp and a no. 8 x 3/S11 thread cutir-g tapping screw.

9. Replace the radio (if removed) and dash panel.

Solenoid Control

and Dash Bracket
INSTALLATION INSTRUCTIONS

Form No. 1351

/ I-i /-/ //
LOWER BRACKET HOLES TO DASH
#10-24 X 3/4" MACHINE SCREWS (2) 90308
#10 FlAT WASHER (2) 91098
#10-24 HEX NUT (2) 91401

~ #8 X 5/S" HEX HEAD TAPPING
SCREWS (2) 93154

.CONTROL ~ ~
BRACKETM ~ "L#S-32 X.3/8" HEX HEAD
56308 CABLE CLAMP 55381~ THREAD CUTTING

#S-32 X 3/8" THREAD SCREW (4) 93157
CUTTING TAPPING #8 SPRING LOCK
SCREW 93157 WASHER (4)91231

-5-



A SAFETY NOTE: Whenever you see this symbol, it notes
a SAFETY WARNING. To avoid serious injury to yourself

or others, follow all warnings.

Vehicle Underhood
INSTALLTION INSTRUCTIONS

Grill Conneor.
(Mounted or Passe Through Gril)

(Apply dleleçtrlcgrease to pin cavities)

Solenoid ControlHARNESS, SOLENOID CONTROL
& MOTOR RELAY
INSTALLATION DIAGRAM

Cable wI
Red

Strpe

Relay.. Solenoid

Hydraulic System
(Motor Relay)

#8 X 3/8" Screw _

Clamp
Connector

Brown/Red

/ Optional Reversed
"!.. ~ Position

.4.').. ..

~ ON/OFF Switch
.
i
.
i #8 X 5/8"

HiLo Screw

Cable Assembly .. VehIcle
(long Battery Cable Assembly)

Control Bracket

Self-Stripping
Connector (Blue)

Vehicle Wire Controlled by
Ignition (key) Switch

Optional Panel Mount Plat
Wire. to

HeadlampRelays
(See Plug-In Har-
ness Instructions)

9-Pin Vehicle Harness And Motor Relay

Except as noted, parts to be Installed are found in the hydraulics box

CAUTON: To prevent corrosion on all underhood electrical connections, use
dielectrc grease to fill receptacles and lightly coat ring terminals and blades before

assembling, or lightly coat the connections after assembling.

1. Identif wires for the parking lamp and left turn signal on the driver-side of vehicle, and right turn signal on curb-
side of vehicle. Attch a bback self-stripping bullet receptacre connector (found in harness kit) to each of these

three wires.

OPTION on GM vehicles: Identif wires for parking lamps and both turn signals in the main harness behind the
driver-side headlamp. Attach a black self-stnpping bullet receptacle connector to each of these three wires.

2. Remove NEGATIVE battery cabbe from battery.

A WARNING: Electrical shock hazard. Disconnect battery before beginning electrical
installation.

3. Find a location for the motor relay where it wil be protected from road splash and wil be within 18" of the

vehicle primary battery. NOTE: Motor relay terminals must be vertical or horizontaL. Using the motor relay
mounting ppate as a template, dril two 9/32" holes, and mount motor relay to holes using 1/4" x 3/4" bolts. flat
washers, and locknuts.

4. Route 22" red battery cable between a large motor relay terminal and the POSITIVE battery terminal taking

care to avoid sharp edges and moving parts. Attach cable to motor relay terminal with a lock washer and
5/16"-24 jam nut. Attach cable to battery POSITIVE terminal with existing terminal fastener. NOTE: Side ter-
minal batteries - use battery cable adaptor (found in mount box).

Form No. 1351
-6 _.



5. Stretch rectangular openings of pI.ug cover S.traps (found in harness kit) over GRIll ~
grDl connector ends of long battery cable assmbly (found ~n hydraulics box) CONNECTOR /" .
and 9-pin vehicle harness (found in harness kit). Place plug covers over molds PLUG COVER
on harnesss.

6. Find a loction on the vehice grill on the battery side for mounting the battery cable grill connector. The best
location is at least 10-1/2" from the center of the gril and at a convenient height for connecting the plow plugs.

Grill opendings less than 3/41' high:

Allow grill connector of each harness to hang out in front of gril. Allow enough cable so it is easy to mate and
remove connectors. Secure harness behind gril with cable ties.

Grill openings more than 3/4" high: .
Use panel mount plates (found in mount box) to mount grill connectors to gril. For openings 3/4" to 1-1/4"
mount the plates In front of the gnll. For openings larger than 1-1/4", mount plates behind the gril (this wil
conceal the connector when not In use), making sure connectors can be easily mated.

If using mount plates,. slide grooves of gril connectors into the large rectangular openings of the panel mount
plates. Route the plug cover strap through the opening of the panel mount plates. Secure mount plate to gril .
with long cable ties.

7. Route battery cable through the gril at the selected loction and through or around the radiator bulkhead to
motor relay avoiding sharp edges, and hot or moving parts.

8. Attch cable with red stripe to the unused large terminal on the motor relay, and secure it with a lock washer
and 5/16"-24 jam nut

9. Attch cable without stripe to a ground bolt on engine or directly to the NEGATIVE battery terminal (separate
the two cabbes as neeed to reach ground bolt or battery).

10. Find a loction in grHI.on driver-side for mounting the 9-pin vehicle harness (simUar position to battery cable
mount). See Steps 6 & 7 above for. how to mount. Route 9-pin vehicle harness through gril and around. or
through radiator bulkhead (drill 5/8" hole if needed) into engine compartment.

11. Route the wires that break out of the 9-pin vehicle harness to the area behind the driver-side headlamp. Route
rest of harness to the firewall. Drill a 5/8" hole through the firewall in a convenient location e.way from hot or
moving engine parts. Feed fuse holder through hole and then feed the plastic connector aoo harness through
to the cab.

12. Route brownred and brack/orange wire loom to motor relay. Attach each ring terminal to a separate small ter-
minal on motor relay using a lock washer and #10-32 nut for each terminaL.

13. Reconnect vehicle ground cable to NEGATIVE battery terminaL.

14. Inside the cab, route 9-pin vehicle harness connector to solenoid control and couple the connectors together.

15. Locate an accessory wire that is controlled by the ignition switch (power is turned off when ignition switch is in
the "OFF" position). Route the 10 amp fuse holder red wire to this location and trim excess length (leave 10
amp fuse hoder in system). Open.bbue self-stripping connector and place the end of the red wire against the
inner groove stop (end of wire must not extend from the connetor when it is closed), and the accessory wire in
the outer groove. Close connector over the wires using a pliers and snap the locking tab into place.

OPTION on GM vehicles: Locate an unuse fuse box termina operated by the ignitIon switch and attach a ter-
minal(not furnished) to the red wire and plug into fuse box t.erminal.

REMINDER: To prevent corrosion on all underho electrical connections, use
dielectric grease to fill receptacles, Including gril connectors, and lightly coat ring çY DIELECTRIC
terminals and blades before assembly or lightly coat connections after assembling., GREASE -

~ .I Part Number" 56099

v
For No. 1351 -7-



VEHICLE HEADLAMP WIRING DIAGRAM
(Dual headlamps shown - For Quad headlamps see next page)

DUAL VEHICLE HEADLAMP
PLUG-IN HARNESS & HEADLAMP
RELAY INSTAlLTION"

",¿/Y'~",
'''f "exIsting Curb-Side --if: "'~ ..,

Headlamp Connector + " '"
Plug-In Harne ..~'"'.',

Plug-In Hames
Male Conecor

Purpl

Vehicle WIre Harness

Exting Drlver-Slde

Healamp Connector

.""" ,.
./ ",""

, '" ",";'".. '_..' '"
.. tt'"~~~Ii

,-..~ I",,''' , I,," r" II!¡,- I It
I..
III
III
I l i
I J l

I..

HEADLAMP RELAY
WIRING DIAGRAM

Type - A

Black

1:
87

D~ ,1:~D87A

D~

Black!
Orange

Brown

Orange
Yellow

Low Beam Headlamp Relay

......-.."- /, ....",... ..,. .. ....l '.. ..,... .... ....'" .. .. ...., . .... ,~.. .. ..'......
..

Headlamp
Relay

White

Brown

J:
87

87A ::ß

D~

Black!
Orange

9 Pin VehIcle Harness

Red

Green
High Beam Headlamp Relay

Dual Vehicle Headlamp Plug-in Harness & Headlamp Relays
REMINDER: Lubricate all receptacces and blades with dielectric grease before assembling.

1. In the engine compartment behind the driver-sie head lamp, insert wire bullets from 9 pin vehicle harness into
black bullet connectors (installed in step #1 of previous section) as follows:

Brown wire to parking lamp wire on drier-side.

Gray wire to left turn slgna wire on driver-side.
If optional bullet connector loction Is use - vehide harness purpe wire to right tllrn signal wire on

driver-side.
2. At the vehicle drier-side headlamp, remove the connector from the headlamp and couple matching connector

with plug-In harness 3-wire male plug (pug-in harness found In harness kit). Attach plug-in harness headlamp
connector to headlamp terminals.

3. Route other en of plug-In harns along radiator bulkhead or over radiator shroud to curb-side headlamp.

Remove headlampconnetor and secure connector with a cable tie (found in harness kit). Attach plug-in har-
ness hedJamp connector to headlamp terinas.

Skip steps 4 & 5 if optional right turn signal connector loction is used. Purple wire in plug-in harness is not used.

4. On the curb-side, Insert purpe wire bullet from ppug-in harness into vehicle turn signal black bullet connector in-
stalled in step # 1 of the previous section. .

5. At the driver-side headlamp, insert the purple wire bullet from the vehicle harness into the purple wire recep-

tacle on the plug-In harness. .
6. At driver..side headlamp, connect 9 pin vehicle and plug-in harness wires with receptacles to the two head lamp

relays (found in harness kit) as shown in the above diagram.

7. Place grommet around 9 pin vehicle harness and insert into firewall hole (also put a grommet in the hole in the
radiator bulkhead if one was driled). Use cable ties (found in harness kit) to secure harnesses, relays and wires
away from hot or moving engIne parts and to prevent accidental grounding of connections.

8. This vehicle does not require a change of the turn signal flasher.

9. Lubricate terminal cavities of both grill connetors with dielectric grease. Furnish dielectric grease tube to

vehicle owner for future lubrication of griil connectors.For No. 1351 _ 8 _



VEHICLE HEADLAMP WIRING DIAGRAM
(Quad headlamps shown - For Dual headlamps see previous page)

QUAD VEHICLE HEADLAMP
PLUG-IN HARNESS & HEADLAMP
RELAY INSTALLTION

HEADLAMP RELAY
. WIRING DIAGRAM

Type - A

Black

Brown

a:
87

87A :g D

Dg

Black!
Orange

Plug-In Harnes
Headlamp

Connectors .
Orange

Yellow
Low Beam Headlamp Relay

Headlamp
Relay

White

Brow

1=
87

87A ~D

D~

Black!
Orange

9 Pin Vehicle Harness

Red

Green
High Beam Headlamp Relay

Quad Vehic.le Headlamp Plug-in Harness & HeadlampRelays

REMINDER: Lubricate all receptacles and blades with dielectric..rease before assembling.

1. In the engine compartment behind the driver-side headlamp, insert wire bullets from 9 pin vehicle harness into
black bullet connectorsOnstalled in step #1 of previous section) as follows:

Brown wire to parking lamp wire on drier-side.

Gray wire to left turn signal wire on driver-side.
If optional bullet connector loction is used - vehicle harness purple wire to nght turn signal wire on

drier-side.
2. NOTE: Remove parkurn lamp housing to access headlampconnectors on quad composite type headlamps.

At the vehicle driver-side headlamp, remove the connectors from the hedlamps and couple matching connec-
tors with plug-in harness two 2-wire male ppugs (plug-in harness found in harness kit). Attch plug-in harness
headlamp connectors to headlamp terminals.

3. Route other end of plug-in harness along radiator bulkhead or over radiator shroud to curbside headlamps.
Remove headlamp conectors and secure connectors with a cable tie (found in harness kit). Attach plug-in har-
ness headlamp connectors to headlamp terminals.

Skip steps 4 & 5 if optional nght turn signal connector location is used. Purple wire in plug-in harness is not used.

4. On the curb-side, insert purple wire bullet from plug-in harness into vehicle turn signal black buUet connector in-
stalled in step # 1 of the previous section.

5. At the driver-side headlamps, insert the purple Wire bullet from the vehicle harness into the purple wire recep-

tacce on the plug-in harness.

6. At driver~side headlamp, connect 9 pin vehicle and plug-in harness wires with receptacles to the two head lamp
relays (found in harness kit) as shown in the above diagram.

7. Place grommet around 9 pin vehicle harness and insert into firewall hole (also put a grommet in the hole in the
radiator bulkhead if one was driled). Use cable ties (found in harness kit) to secure harnesses, relays and wires
away from hot or moving engine parts and to prevent accidental grounding of connections.

8. This vehicle does not require a change of the turn signal flasher.

9. Lubricate terminal cavities of both grill connectors with dielectric grease. Furnish dieeectric grease tube to

vehicle owner for future lubrication of gril connectors.Form No. 1351 _ 9 _



OPERATIONAL TESTS AND ADJUSTMENTS

Mount plow assembly to vehicle. (See label on back of bbade or owner's manual for mounting instructions.)

Fillng Hydraulic Unit

1. Push lift channee all the way down. Filer Plug
2. Remove fil plug and fluid level plug.

3. FAI unit through fil plug hole untU fluid runs out of fluid level hole. Replace

boh plugs.
Use: automatic transmision fluid (ATF) Dexron lie to -100 F (-23° C), Fluid Level Plug

WESTERN. High PenormanceAuid to -250 F (-320 C),
Texaco 1537 Aircraft Hydraulic Oil for temperatures below -25° F (-32° C).

4. Turn ignition (key) switch to the IIONII or "ACCESSORY" posiion.

5. Turn the control ON/OFF switch to the "ON" position.

6. Move control lever to angle left and angle nght several times to remove air from Hydra-Turn~ rams. DO NOT
raise blade as this may cause pump cavitation.

7. Refill unit with fluid following the procedure in Step 3 of this section.

8. Move the control lever as indicated on label to control the plow. Raise and lower plow several times to remove
air. Recheck fluid level according to Step 3 of this section.

Capacity: Solenoid JSARMA TIC(ß Mark ila reservoir 1-3/4 quarts

Equipped with 10" Hydra-Tum(ß rams 2-3/a quarts

CAUTION: To prevent accidental movement of plow, aiways turn the solenoid
control to the "OFP' position when the mounted plow is not in use.

, .OPERA TJONAl TESTS
AND ADJUSTMENT

~

Blade Drop Speed Adjustment

The quUI on the top rear of the valve. manifold (see diagram) adjusts blade drop speed.

Tum quil IN (clockwise) to decrease drQPspe.
Turn quill OUT (counterclockwise) to increase drop speed.

NOTE: Turning quill too far in can slow raise time

Quil

Coupling lug Height Check:

1. Mount plow to vehicle (see label on back of blade or owner's manual
for mounting instructions).

2. liplow and move vehicle. Travel a minimum of 10 feet. Lower blade.

3. After step 2, wih: blade on level surface,

slack in lif chain.
rear ballast locted behind rear wheels,

center of coupling lug holes (hitch pin shaft) to levee surface should
measure 9-1/Z' to 10-1/211. To obtain height, adjust spreader position.

NOTE: Coupling height must be 9-1/2" minimum to allow
stand to be pinned to lift frame.

I COUPLING LUG HEIGHT CHECK

Center Of
Coupling .
Lug Hole

(Hitch Pin)

9-1/Z' To 10-1/2"

~ ~ Level Surlace

¿"Height With Plow Attached

And Blade On Level Surface

4. Adjust chain slack with plow mounted to vehicle and lift channel pushed all the way down. To adjust, remove
chain from hook. Straighten chain and pull tight. Rehook it to lift channeL. After it is hooked, it wil have the
correct amount of slack for blade .'foat". DO NOT remove chain from lift channel when removing plow from
vehicle.

For No. 1351
-10 -



I 

FINA HYRAUUC INSPECTION
Final Hydraulic Inspection

1. Make sure all fasteners and hydraulic and electri connections are tight.

2. Check ram packing nuts for on leakage. If any leakage is observed, tighten the packing nut 1/4 turn after you
feel the nut contact the packing. Do not overtighten - overtightening affects cyfinder operation and shortens
the life of the packing. A short period of normal operation will allow chevron pac kings to become saturated,
and leakage will normly stop.

I VEHICLE UGHTNG CHECK

Vehicle Lighting Check

1. Check the operation of vehicle and plow lights.

Turn signals and parking lamps:

Parking lamps ON Both vehicle and.plow lamps should be on at the same time.
Right Turn Signal ON Both vehicle and plow lamps should flash at the same time.
Left Turn Signal ON Both vehicle and plow lamps should flash at the same time.

Headlamps:
Move vehicle headlamp swtch to the "ONII position. Connecting and disconnecting the 9- or 12-pin plow
plug from the gril connector should switch between vehicle and plow headlamps as follows:

9- or 12.pin plow plug DISCONNECTED Vehicle head lamps should be on, plow headlamps off.
9- or 12.pin plow plug CONNECTED Plow headlampsshould be on, vehicle headlamps off.

Dimmer switch should dim whichever headlamps are operating. The high beam indicator on the dash should
light when either set of headlamps is on high beam.

Solenoid Control:
The control Indicator light should light whenever the control ONIOFF switch and the ignition (key) switches
are both in the IIONI' position and the plow ppugsare connected to the grßlconnectors.

2. Connect plow plug to grOI conneor. Raise plow and aim plow headlamps according to SAE J599 Lighting In-

spection Coe (See Service Bulletin SP 608) and any applicable federal, state, or local regulations.

3. Check aim of vehicle headlamps with plow removed.

4. When plow is removed from the vehicle, instal ppug covers on grni connectors and insert the plow plugs into
the boot on the hydraulic unit.

NOTE: After 5 to 10 hours of snowplow usage, retorque all mount assembly
fasteners.

Form No. 13591
-11 -



f z p ~

S
o
l
e
n
o
i
d
 
C
o
n
t
r
o
l
 
-
 
T
h
e
 
c
o
n
t
r
o
l
 

In
di

ca
to

r 
lig

ht
 s

ho
ul

d 
lig

ht
 w

he
ne

vè
r 

th
e 

co
nt

ro
l O

N
/O

F
F

 s
w

itc
h 

an
d 

th
e

Ig
ni

tio
n 

(k
ey

) 
sw

itc
h 

ar
e 

bo
th

 tu
rn

ed
 O

N
 a

nd
 th

e 
pl

ow
 p

lu
gs

 a
re

 c
on

ne
ct

ed
 to

 th
e 

gr
il 

co
nn

ec
to

r.

t
§
 
~
:
)

=
n

~
. i

i
~à

3
J
:
 
~ i
 
.

--
 i 

I. 
~

o 
))

,m ìt

P
LO

W
 L

IG
H

T
C

U
R

B
-S

ID
E

i \ (i
O

W
e~

~~
\ ~
 
M
O
T
O
R

;: 
,

I
 
V
A
l
V
E
 
M
A
N
I
F
O
L
O
:
J

oi
 i

~r
rL

T
O

R
"
"
 
~
T
1
i
.

J
 
W
 
4
 
w

8
K
/
0
 
B
K
/
O

~ :. m

P
LO

W
 L

IG
H

T
D

R
IV

E
R

-S
ID

E

" ::~

.._
__

__
_S

W
IT

C
H

V
 
_
_
_
u
~
D
I
O
O
E

(
§
 
_
_
_
_
_
I
N
D
I
C
A
T
O
R
 
W
G
H
T

C
Z
 
_
_
_
C
O
I
L
/
C
A
T
 
V
A
L
V
E
 
A
S
S
Y

-
-
~
 
_
_
C
O
N
N
E
C
T
I
O
N

~
:
:
 
~
N
A
l
l

~
; L

i i
l
J
 
~
b
~
 
i

"
 
"

// "

R
__

 ~
 _

 u
R

E
D

y 
_ 

_ 
__

 u
 Y

E
LL

O
W

G
__

 _
_ 

uG
R

E
E

N
0_

 ~
 _

 _
 _

 _
O

R
A

G
E

W
_ 

__
__

_W
H

IT
E

P
U

_ 
_ 

_ 
_ 

_ 
P

U
R

P
LE

G
Y

__
__

_G
R

A
Y

B
L

__
__

_e
L

uE
el

L
 _

 _
 _

_ 
B

R
O

W
N

el
L

 _
 _

_ 
_B

L
A

C
K

L
IG

R
_ 

__
 _

L
IG

H
T

 G
R

E
E

N
L
T
B
L
 
_
 
u
l
l
H
T
 
B
L
U
E

W
/Y

__
__

W
H

IT
E

 W
~L

L
O

W
 S

T
R

IP
B
R
l
R
_
_
.
.
B
R
O
N
 
W
/
R
E
D
 
S
T
R
I
P

B
K

/O
. _

 _
 .B

lA
K

 W
/O

R
A

G
E

 S
T

R
IP

V
eh

ic
le

 h
ar

ne
ss

es
 -

 9
 p

in
, P

.N
. 6

14
37

 r
ev

. 7
 o

r 
12

 p
in

. P
.N

. 6
15

57
. r

ev
. 5

 a
nd

 la
te

r 
- 

T
he

In
di

ca
to

r 
lig

ht
 o

n 
th

e 
so

le
no

id
 c

on
tr

ol
 w

il 
on

ly
 li

gh
t w

he
n 

th
e 

pl
ow

 Is
 a

tta
ch

ed
 to

 th
e

ve
hi

cl
e 

an
d 

th
e 

Ig
ni

tio
n 

sw
itc

h 
an

d 
co

nt
ro

l o
n/

of
f s

w
itc

h 
ar

e 
bo

th
 tu

rn
ed

 o
n.

U
ni

m
öü

nt

W
ir

in
g 

D
ia

gr
am

H
ar

ne
ss

 T
yp

e 
- 

A
w

ig
 P

in
 H

ea
dl

am
p 

K
it

&
 S

A
E

 H
ea

dl
am

p 
T

yp
es

28
/2

D
H

B
-1

H
B

-5

M
O

T
O

R
R

 E
'A

 Y

I I I 
, -

 ~
£C

~S
SO

R
Y

 ~
R

E
 ~

~
?
,
)
 
¡

I
G
N
m
O
N
 
-
S
W
T
C
H
 
~
 
1
0
 
A

L
T

G
R

O
K

lO
SK

/O
SK

/o

~ m

I
cc m

86
85

~ ID
~ ~ m

y
30

L
O
W
 
S
E
A
M
 
R
E
L
A
Y

86
85

87
0

R

87
G

~
W

30

H
IG

H
B
E
A
M
 
R
E
L
A
Y
 
~ B

L

S
O
L
E
N
O
I
D
 
C
O
N
T
R
O
L
 
(
S
T
Y
E
 
2
)

T
O
 
V
E
H
I
C
L
E

H
E

A
D

L
IG

H
T

 C
O

N
N

E
C

T
O

R

V
eh

ic
le

 h
ar

ne
ss

es
 w

ith
 r

ev
is

io
n 

nu
m

be
rs

 p
ri

or
 to

 li
st

ed
 r

ev
is

io
ns

 a
t r

ig
ht

 -
 T

he
 I

nd
ic

at
or

 li
gh

t w
il 

al
so

be
 o

n 
w

he
n 

th
e 

co
nt

ro
l a

nd
 Ig

ni
tio

n 
(k

ey
) 

sw
itc

he
s 

ar
e 

O
N

 a
nd

 th
e 

pl
ow

 p
lu

gs
 a

re
 d

is
co

nn
ec

te
d.

 If
th

e 
pa

rk
in

g 
lig

ht
s 

ar
e 

tu
rn

ed
 o

n 
(w

ith
 p

lo
w

 p
lu

gs
 d

is
co

nn
ec

te
d)

, t
he

 In
di

ca
to

r 
fig

ht
 w

il 
go

 o
ut

.



So
le

no
id

 C
on

tr
ol

 -
 T

he
 c

on
tr

ol
 I

nd
ic

at
or

 li
gh

t s
ho

ul
d 

lig
ht

 w
he

ne
ve

r 
th

e 
co

nt
ro

l O
N

/O
FF

 s
w

It
ch

 a
nd

 th
e

ig
ni

tio
n 

(k
ey

) 
sw

itc
h 

ar
e 

bo
th

 tu
rn

ed
 O

N
 a

n 
th

e 
pl

ow
 p

lu
gs

 a
re

 c
on

ne
ct

ed
 to

 th
e 

gr
il 

co
nn

ec
to

r.

1~
~~

II
~N

A
r

~
P

"K
--

-~
 I

r:
: O

K
ei

 æ
 I

W
O

 i
~

R
 I

U
D

K
B

l :

f ~ i

P
LO

W
 L

IG
H

T
C

U
R

B
-S

ID
E
~ ~~:: 

..
.
.
 
:
,
 
:
t

O
~

..C
D

~ aa

~~
O

)
(
~
 
W
 
(
H
I
C
H
 
B
r
A
)

(
~
W
 
6
~
E
A
M
)
 
\

\

e; I

V
A
L
V
E
 
M
A
N
I
F
O
L
D

~/
Y

~
2
 
:
T
G
R

.
.
 
L
T
B
L

~
J 

W
 4

B
./o

~L

U
ni

m
öü

öi
.
 
.
.
_
 
_
 
_
S
W
I
T
C
H

V
 
_
 
_
 
_
D
I
O
D
E

(
§
 
-
 
_
 
_
I
N
D
I
C
A
T
O
R
 
L
I
C
H
T

c
a
 
_
 
_
C
O
i
l
/
C
A
T
.
 
V
A
l
V
E
 
l
S
S
Y

W
ir

in
g 

D
ia

gr
am

H
ar

ne
ss

 T
yp

e-
 A

w
Ig

 P
in

 H
ea

dl
am

p 
K

it
&

 S
A

E
 H

ea
dl

am
p 

T
yp

es
H

B
..3

 &
 H

B
..4

L
F 

&
 U

F
-
-
-
_
 
_
C
O
N
N
E
C
T
I
O
N

.. aa :. o

~
 
M
O
T
O
R
 
~

m
 
R
E
L
A
Y
 
g
¡

I I. I, 
' ~

C
~

~
S

O
R

Y
 .!

R
E

 ..
~)

 ¡
-

I
G
N
I
T
O
N
 
'
S
W
I
T
C
H
 
~
'
Q
 
A

L
T

G
R

SK
IO

,.
,.

SK
ID

B
K

/O

r' i \
B

K
_ 

_ 
_B

L
A

C
K

 ~
 ~

. L
~

B
L

__
 _

B
L

U
E

 ~
B
R
_
 
_
 
_
B
R
O
W
N

B
R
/
R
_
 
.
.
B
R
O
W
N
 
W
I
R
E
D
 
S
T
R
I
P
E
 
'
"

D
K
B
l
_
 
_
D
A
R
K
 
B
L
U
E
 
I
 
\

~
~
 
=
-
 
~
l
l
~
t
N
 
B
L
U
E
 
:
 
Z
D
~
B
L
 
H
I
C
H
 
B
E
A
M
 
R
E
L
A
Y
 
S
O
L
E
N
O
I
D
 
C
O
N
T
R
O
L
 
(
S
l
L
E
 
2
)

l
T
G
R
_
 
_
U
G
H
r
 
G
R
E
E
N
 
l
/
 
~
 
i
 
~

~ü
:-

:-
=

~~
~~

 I
~?

\P
A

R
K

-r
ii 

L
T

B
L

 ~
~~

~E
:
-
 
-
 
_
R
E
~
E
 
\
 
~
'
:
 
-
 
-
-
i
,
 
C
O
N
N
E
C
T
O
R
S

w
ïY

:=
 =

~I
T

E
 W

/y
E

llO
W

 S
T

R
IP

E
 ,.

" 
T

U
R

N
 S

IG
N

A
 D

K
B

L
 O

K
B

L
V

eh
ic

le
 h

ar
ne

ss
es

 -
 9

 p
in

, P
.N

. 6
14

37
 r

ev
. 7

 o
r 

12
 p

fn
.-

P
.tt

 Y
6~

''1
 r

ev
. 5

 a
nd

 la
te

r 
- 

T
he

 V
eh

ic
le

 h
ar

ne
ss

es
 w

ith
 r

ev
is

io
n 

nu
m

be
rs

 p
rio

r 
to

 li
st

ed
 r

ev
is

io
ns

 a
t r

ig
ht

 -
 T

he
 In

di
ca

to
r 

lig
ht

 w
il 

al
so

I
n
d
i
c
a
t
o
r
 
l
i
g
h
t
 
o
n
 
t
h
e
 
s
o
l
e
n
o
i
d
 
c
o
n
t
r
o
l
 
w
i
l
 
o
n
l
y
 
l
i
g
h
t
 
w
h
e
n
 
t
h
e
 
p
l
o
w
 
I
s
 
a
t
t
a
c
h
e
d
 
t
o
 
t
h
e
 
b
e
 

on
 w

he
n 

th
e 

co
nt

ro
l a

nd
 Ig

ni
tio

n 
(k

ey
) 

sw
Itc

he
s 

ar
e 

O
N

 a
nd

 th
e 

pl
ow

 p
lu

gs
 a

re
 d

ls
co

nn
eç

te
d.

 If
ve

hi
cl

e 
an

d 
th

e 
ig

ni
tio

n 
sw

itc
h 

an
d 

co
nt

ro
l o

n/
of

f 
$w

itc
h 

ar
e 

bo
th

 tu
rn

ed
 o

n.
 th

e 
pa

rk
in

g 
lig

ht
s 

ar
e 

tu
rn

ed
 o

n 
(w

ith
 p

lo
w

 p
lu

gs
 d

ls
cn

ne
çt

ed
).

 th
e 

In
di

ca
to

r 
lig

ht
 w

il 
go

 o
ut

.

P
LO

W
 L

IG
H

T
D

R
N

E
R

-S
ID

E

~



This page is intentionally blank.

Form No. 1351
-14 -



This page is intentionally blank.

For No. 1351
-15 -



51
ITEM PART NO. QTY. DESCRIPTION

Found in Hydraulics Box No. 5665
31 56369 1 SOLENOID CONTROL (Stye 2)
32 . 56283 1 SHIELD .
33 . 49286 1 BODY W/LBEl & LENS (Style 2)
34 . 49287 1 lER, SPRING & ACTUATOR

KIT (Stye 2)
35 . 55923 1 SPRING - CONICAL
36 . 49283 1 PC BOARD ASSY MOLEX (Style 2)
37 . 56199 1 BASE
38 . 93153 2 #6-19X3/8SL HXWTFTS HILO
40 93154 2 #8-18X5/8SL HXWTFTS HILO
41 56308 1 CONTROL BRACKET
42 90388 4 #10X1 SLPN TFTS TV AS BZP
43 91242 4 #10 SP LK WASHER SPO
44 55381 1 CABLECLAMP
45 93157 5 #8-2X/8SLHXWTCTSTVTBP
46 91231 4 #8 SP LK WASHER BP Found ¡nMount Box No. 61440
50 61169 1 CABLEASSEMBLY-VEHICLE 83 61539 1 PANEL 

MOUNT PLATE SET-SHORT51 56134K 1 RELAY -SOLENOID HYDRAULIC SYS 85 615368 CABLE TIE _ LONG
43 .91242 2 #10 SP LKWASHER BPO 90 5680 1 DASH BRACKET
52 . 91402 2 #10-2 HX NUT ZP Parts listed above may be found In the following assembly.
53 . 91202 2 5/16 SP LKWASHER ZP 61722 1 BOLT BAG ASSY (61440)
54 . 92842 2 5/16-24 HX JAM NUT
55 22511 1 BATTERYCABLE22"RED
56 90002 2 1/4-20X3/4 HX CS G2 ZP
57 91101 2 1/4 PLAN WASHER TV A STD ZP
58 91331 2 1/4-20 PT HX LK NUT NYIS ZP
61 560 1 DIELECTRIC GREASE TUBE
62 66130 2 RUBBER GROMMET
63 59114 1 SELF STRIP WIRE CONNECTOR
Parts listed above may be found In one of thes assemblies.

56368 1 CARTON ASSY LOOSE PARTS U
. 56367 1 BOLT BAG ASSY LARGE U Inenledpartnumbersarelnudlnlhasmblyunderwhlçhthey
. . 56358 1 BOLT BAG SMALL U are Bsed. Quti sho are Inluded with the asbly.

The following are registered(8 and unregistered'" Trade Marks of Douglas Dynamics. 
Inc.WESTERN8 ISAMATIC(8 Hydra-Turn~ Roll-Acon"" PRO-GUARD"" UníMount'"

Western reserves the nght under its Product Improvement Policy to change construction details and furnish equipment when so altered
without reference to ilustrations or spfications used here.
Form No. 13591

41

33. ;V ,.44
34.. /. 45

36#t~J;" ~ \-:
,.. ,1' l 4637 . ~ if

Ii .., \\ ~43./ " ~ 40 4261~ 62 63 ~54o ~
53 ~Ctoo 55

o

31

Mount Assembly Box No. 61440
Harness Kit Box No. 61545 or 61515 or 61580
Hydraulics Box No. 56365
PARTS DIAGRAM & LIST

65 ~~67 ()68 ~69
t!70

ITEM PART NO. QTY.DESCRIPTION

Found in Harness Kit Box No. 61545. 61515, or 61580
65 61546 1 PLUG-IN HARNESS 2B/2D U-A

(For Harness Kit No. 61545)
1 PLUG-IN HARNESS HB-3 & HB-4 U -A

(For Harness Kit 61515)
1 PLUG-IN HARNESS LF & UF U -A

(For Harness Kit 61580
66 61437 1 VEHICLE HARNESS 9-PIN U
67 61548 2 PLUG COVER U
68 60109 1 FLASHER HD
69 59224 3 BULLET RECEPTACLE CONNECTOR
70 61535 2 HEADLAMP RELAY SPDT
72 59223 8 CABLE TIE

Parts listed above maybe founccIn the following assembly.

61547 1 PARTS BAG

61716

61581

~I .
~85 ~

83
90

Abio~ As SL Sloted
BP Black Phhae SP SpringBP Btac Pho & Oi SPT Single Pole Doble ThroBZ Bl ZI Plate sm Stand
CS Ca SYS SyemG Grae TCTS Thread Cuing Tappi
HO Hevy Du Scew
HX Hex TFS Thread Forming Tapng
HX Hex Was Screw
LK Lock 1Y Typ
NYS Nyon Insert U UniMonl08 Syem
PC Printed Circuit Wi Wit
PH Pan ZP Zinc Plte
PT Prevng Torque

-16 - Printed In U.S.A


